



Test Report

No. 2042580/EC

Page 1 of 2

YUNAN FULPOWER BATTERY CO.,LTD.
INDUSTRIAL ESTATE, DUCHEN TOWN,
YUNAN SECTION, GUANGDONG, CHINA.

Reported results are referred to report number 2040948/EC.

Report on the submitted sample said to be ZINC MANGANESE BATTERY R6P, R03P, R1P, R20P, R14P.

SGS Job No.	1899894
SGS Ref. No.	SZECO051024018EC
Supplier/Manufacturer	YUNAN FULPOWER BATTERY CO.,LTD.
Sample Receiving Date	OCT 27 2006
Testing Period	OCT 27-NOV 04 2006

Test Requested : To determine Lead, Cadmium and Mercury Content in the submitted samples in accordance with 98/101/EC & 91/157/EEC Directives.

Test Method : With reference to SGS in-house method. The sample was digested by acid. Analysis was performed by Atomic Absorption Spectrometry or Inductively Coupled Argon Plasma - Atomic Emission Spectrometry (ICP-AES).

Test Results : Please refer to next page

Conclusion : The submitted battery sample meets the Lead, Cadmium and Mercury content requirements of 98/101/EC & 91/157/EEC Directives.

Signed for and on behalf of
SGS Hong Kong Ltd



Ho Kar Ting Family
Laboratory Executive

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SIZE 122575

Test Result :

Element	AA Size Battery	Limit (except button cell)
Lead (Pb)	0.145%	0.4%
Cadmium (Cd)	< 0.001%	0.025%
Mercury (Hg)	< 0.00001%	0.0005%

(Results shown are of total weight of the battery sample)

- Note :
- 1) < = Less than
 - 2) % = percentage by weight
 - 3) 0.01% = 100 ppm

Remark : Test was conducted in SGS Hong Kong Limited

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SIZE 122574